www.ktoutdoor.com
ELE 80 03/95 to 05/96 IPL 46802-51 Page 1 of 2

Electric Lawn Edger

K&T Saw Shop 606-678-9623 or 606-561-4983



ELE 80 03/95 to 05/96 IPL 46802-51
Electric Lawn Edger

www.ktoutdoor.com
Page 2 of 2

Ref # Part Number Qty Description

1 323396-00 1 HOUSING ASSEMBLY, GEAR
2 216828-00 2 BOLT, HEX M5 x 40

3 217159-00 2 NUT HEX M5

4 216795-00 1 SCREW, PHL M5 x 12

5 216832-00 1 BOLT,HEXM8x8

6 322009-01 1 SLEEVE, SPINE

7 323363-00 1 COLLAR

8 301272-00 1 BLADE, EDGER

9 218075-00 1 FLANGE, SPINDLE

10 216751-00 1 NUT, HEX M10 LH

11 218159-00 1 PIN, COTTER

12 111136-00 3 BOLT, SHOULDER 10-24

13 111137-00 1 WASHER, .512id x .8140d

14 323618-00 1 PLATE, BACKUP-EDGER

15 323527-00 1 PLATE, ADJUSTMENT, EDGER
16 11113500 1 NUT, HEX LOCK 10-24

17 110879-00 1 WASHER, M8

18 111138-00 1 WASHER, LOCK .312id x .5860d
19 323547-00 1 SHIELD, EDGER (MACH.)

20 323024-00 1 WHEEL, 6"

21 323020-00 1 SLEEVE, WHEEL

22 110879-00 1 WASHER, M8

23 111138-00 1 WASHER, LOCK .312id x .5860d
24 111140-00 1 BOLT 5/16-18 x 2.5

25 111137-00 1 WASHER .512id x .8140d

26 323022-00 1 FLAP

27 219079-00 2 SPACER, MUFFLER SHIELD
28 216633-00 2 WASHER, PL .210id x .8100d
29 111054-00 2 SCREW, 10-24 x .625

30 323021-00 1 KNOB

31 300834-00 1 KIT, HANDLE ASSEMBLY

32 37106-10 1 ASSIST HANDLE/CAP ASSY
33 322719-00 1 KNOB

34 09075-99 1 BOLT, 3/4-20 x 2-1/2

35 13035-99 1 NUT, 1/4-20 X 226T

36 40925-68 1 MOTOR/SHAFT ASSEMBLY
37 46708-06 1 LABEL WARNING

K&T Saw Shop 606-678-9623 or 606-561-4983



